
Nov/2016

SRS - 24
PARTS BREAKDOWNS



PARTS BREAKDOWNS

Nov/2016

3

4

1 5

2

6

7

Item Code Description Qty

1 S883132002 OUTER ASSEMBLY SRSB-24 1

2 S883134001 GAS SYSTEM SALAMANDER 24 1

3 S855068000 SIERRA KNOB 1

4 602509M0035 SS SCREW HEAD TRUSS  M6-12 11

5 S883133002 INNER ASSEMBLY SRSB-24 1

6 602509M0054 SS HEXAGONAL SCREW M12 X 35 4

7 S883167000 BRACKET MOUNTING SB/CM 1



PARTS BREAKDOWNS

Nov/2016

9

7

6

5

2

4

3

1

8

11

Item Code Description Qty

1 S882858000 CONTROL PANEL  SB-24" 1

2 S882805002 LEFT SIDE PANEL SALAMANDER 1

3 S882811002 REAR PANEL SAL/CHEE 24" 1

4 S882810002 TOP PANEL  24" 1

5 S882804002 RIGHT SIDE PANEL SB 1

6 S882639002 BRACE BACK 1

7 S882620002 MANIFOLD HOLDER SB/CM 2

8 S882859000 BACK  PANEL SB/CM 24" 1

9 S855073000 MEDIUM SIZE SIERRA PLATE 1

11 S882863000 FRAME SIDE 1

        S883132002
OUTER ASSEMBLY SRSB -24



PARTS BREAKDOWNS

Nov/2016

Item Code Description Qty.

1 S883180000 ASSY SLIDERS SALAM 24" 1

2 S882704000 VERTICAL SUPPORT RIGHT MECHANISM 1

3 S882705000 VERTICAL SUPPORT LEFT MECHANISM 1

4 S882702000 UPPER ARM MECHANISM 2

5 S882701000 SHORT HUB SB MECHANISM 4

6 S880501000 BEARING 1/4"-1-1/6" 2

7 S880502000 BEARING 1/2"-1/2" -7/16" 2

8 S883181000  ASSY RISER MECHANISM SALAM-24" 1

9 S883179000 CAR ASSEMBLY SB 24 1

10 S882618002 RIGHT SIDE INNER PANEL SB 1

11 S882617002 LEFT SIDE INNER PANEL 1

12 S882714000 LONG HUB SALAMANDER MECHANISM 2

13 S882634002 BURNER HOLDER 24" 1

14 S882685001 LEFT LOCK SALAMANDER MECHANISM 1

15 S882685002 RIGHT LOCK SALAMANDER MECHANISM 1

16 S882637002 BASE TRAY SALAMANDER 24" 1

17 S882651002 TRAY SALAMANDER 24" 1

18 S882657000 MECHANISM KNOB SALAMANDER 1

19 S882684000 ELBOW HOLDER SAL / CM 1

22 S882683000 PILOT HOLDER SALAM-24 1

23 S882715000 EYE BOLT 1/4" NC X 3.5" 1

24 S882716000 EXTENSION SPRING  4" W/HOOKS 1

25 S882611002 EYE BOLT SUPPORT 1

26 602509M0054 SS HEXAGONAL SCREW M12 X 35 2

27 602509M0055 SS WASHER 1/8" 2

28 602509M0056 SS HEX NUTS 12mm 4

29 602509M0057 SS SCREW HEX M6 X 18 12
30 602509M0059 SSNUT HEX  M6 10

5
23

24

9

1

25

11

10

13

16

17

22

19

4

2

3

6

7

18

26

28

27

12

8
14

29

30

15

     S883133002
INNER ASSEMBLY SRSB -24



PARTS BREAKDOWNS

Nov/2016

8

3

4

1

2

7

5

Item Code Description Qty

1 S882718000 MECHANISM TRAY  SALAM 24 1

2 S882719000 BOTTOM TRAY MECHANISM SAL-24 1

3 S882712000 RIGHT SIDE MECHANISM SLIDER 1

4 S882713000 LEFT SIDE MECHANISM SLIDER 1

5 S880502000 BEARING 1/2"-1/2" -7/16" 2

7 S882812002 HANDLE HOLDER SB-24" 1

8 S882821001 HANDLE SALAMANDER 24" 1

9 S882649001 GRILL SALAMANDER 24" 1

9

    S883179000
CAR ASSEMBLY  SB-24



PARTS BREAKDOWNS

Nov/2016

9

5

4

2

3

7

1

8

10

6

        S883134001
GAS SYSTEM SB/CM 24 NG

Item Code Description Qty

1 S885002000 COMPLETE MANIFOLD SB-24 1

2 S862101000 TOP VALVE 1

3 S862103000 PILOT REGULATOR AP7-1 1

4 S855023000 ELBOW 90° 1/8" NPT CC A91021 1

5 S885015000 BURNER PIPE 1

6 S855090000 ORIFICE HOLDER ELBOW 1

7 S862408000 MALE ORIFICE # 50 1

8 S885704000 INFRARED BURNER PLATE 1

9 S855016000 PILOT PIPE SAL/CHEES 24" 1

10 S852105000 OVEN PILOT COMPLETE 1



 
PARTS BREAKDOWNS

Nov/2016

        S883167000
BRACKET MOUNTING SB/CM



 
PARTS BREAKDOWNS

Nov/2016

1

2

Item Code Description Qty

1 S862402000 MALE ORIFICE # 56 1

2 S862420000 PILOT ORIFICE 0.016" 1

        S750403000
Conversion Kit NG a LP SB-24



N0. CODE QTY.

SUB XV 1

109-0606 1 S883132002 #S883132002 OUTER ASSEMBLY SRSB-24 1

109-0424 2 S883134001 #S883134001 GAS SYSTEM SB/CM 24 1

109-0036 3 S855068000 #S855068000 TEMP CONTROL KNOB SIERRA 1

109-0338 4 602509M0035 #602509M0035 SCREW HEAD TRUSS  M6-12 11

109-0607 5 S883133002 #S883133002 INNER ASSEMBLY SRSB-24 1

109-0503 6 602509M0054 #602509M0054 SS HEXAGONAL SCREW M12 X 35 4

109-0172 7 S883167000 #S883167000 WALL MOUNT BRACKETS (KIT 2) FOR CHEESE MELTER 1

S883132002 SUB XV 2

109-0387 1 S882858000 #S882858000 CONTROL PANEL  SB-24" 1

109-0388 2 S882805002 #S882805002 LEFT SIDE PANEL SALAMANDER 1

109-0389 3 S882811002 #S882811002 REAR PANEL SAL/CHEE 24" 1

109-0390 4 S882810002 #S882810002 TOP PANEL  24" 1

109-0504 5 S882804002 #S882804002 RIGHT SIDE PANEL SB 1

109-0392 6 S882639002 #S882639002 BRACE BACK 1

109-0393 7 S882620002 #S882620002 MANIFOLD HOLDER SB/CM 2

109-0394 8 S882859000 #S882859000 BACK  PANEL SB/CM 24" 1

109-0037 9 S855073000 #S855073000 PLATE SAW 1

109-0505 11 S882863000 #S882863000 FRAME SIDE 1

S883133002 SUB XV 3

109-0608 1 S883180000 #S883180000 ASSY SLIDERS SALAM 24" 1

109-0506 2 S882704000 #S882704000 VERTICAL SUPPORT RIGHT MECHANISM 1

109-0507 3 S882705000 #S882705000 VERTICAL SUPPORT LEFT MECHANISM 1

109-0508 4 S882702000 #S882702000 UPPER ARM MECHANISM 2

109-0509 5 S882701000 #S882701000 SHORT HUB SB MECHANISM 4

109-0106 6 S880501000 #S880501000 BEARING 1/4 2

109-0107 7 S880502000 #S880502000 BEARING 1/2 2

109-0609 8 S883181000 #S883181000 ASSY RISER MECHANISM SALAM-24" 1

109-0610 9 S883179000 #S883179000 CAR ASSEMBLY SB 24 1

109-0510 10 S882618002 #S882618002 RIGHT SIDE INNER PANEL SB 1

109-0511 11 S882617002 #S882617002 LEFT SIDE INNER PANEL 1

109-0512 12 S882714000 #S882714000 LONG HUB SALAMANDER MECHANISM 2

109-0403 13 S882634002 #S882634002 BURNER HOLDER 24" 1

109-0513 14 S882685001 #S882685001 LEFT LOCK SALAMANDER MECHANISM 1

109-0514 15 S882685002 #S882685002 RIGHT LOCK SALAMANDER MECHANISM 1

109-0397 16 S882637002 #S882637002 BASE TRAY SALAMANDER 24" 1

109-0398 17 S882651002 #S882651002 TRAY SALAMANDER 24" 1

109-0119 18 S882657000 #S882657000 SALAMANDER LEVER BLACK KNOB 1

109-0396 19 S882684000 #S882684000 ELBOW HOLDER SAL / CM 1

109-0395 22 S882683000 #S882683000 PILOT HOLDER SALAM-24 1

109-0515 23 S882715000 #S882715000 EYE BOLT 1/4" NC X 3.5" 1

109-0516 24 S882716000 #S882716000 EXTENSION SPRING  4" W/HOOKS 1

109-0517 25 S882611002 #S882611002 EYE BOLT SUPPORT 1

109-0503 26 602509M0054 #602509M0054 SS HEXAGONAL SCREW M12 X 35 2

109-0518 27 602509M0055 #602509M0055 SS WASHER 1/8" 2

109-0519 28 602509M0056 #602509M0056 SS HEX NUTS 12mm 4

109-0520 29 602509M0057 #602509M0057 SS SCREW HEX M6 X 18 12

109-0521 30 602509M0059 #602509M0059 SSNUT HEX  M6 10

S883179000 SUB XV 4

109-0611 1 S882718000 #S882718000 MECHANISM TRAY SALAM 24 1

109-0612 2 S882719000 #S882719000 BOTTOM TRAY MECHANISM SAL-24 1

109-0522 3 S882712000 #S882712000 RIGHT SIDE MECHANISM SLIDER 1

109-0523 4 S882713000 #S882713000 LEFT SIDE MECHANISM SLIDER 1

109-0107 5 S880502000 #S880502000 BEARING 1/2 2

109-0613 7 S882812002 #S882812002 HANDLE HOLDER SB-24" 1

109-0614 8 S882821001 #S882821001 HANDLE SALAMANDER 24" 1

109-0615 9 S882649001 #S882649001 GRILL SALAMANDER 24" 1

S883134001 SUB XV 5

109-0125 1 S885002000 #S885002000 MANIFOLD 24 1

109-0047 2 S862101000 #S862101000 TAP / GAS VALVE 1

109-0048 3 S862103000 #S862103000 PILOT REGULATOR 1

109-0027 4 S855023000 #S855023000 ELBOW 90 1/8 NPT 1

109-0386 5 S885015000 #S885015000_mir BURNER PIPE 1

109-0385 6 S855090000 #S855090000 ORIFICE HOLDER ELBOW 1

109-0051 7 S862408000 #S862408000 ORIFICE 50 1

109-0132 8 S885704000 #S885704000 BURNER 1

109-0384 9 S855016000 #S855016000 PILOT PIPE SAL/CHEES 24" 1

109-0011 10 S852105000 #S852105000 OVEN PILOT ASS'Y 1

SUB XV 6

109-0172 1 S883167000 #S883167000 WALL MOUNT BRACKETS (KIT 2) FOR CHEESE MELTER 1

109-0616 1 S750403000 CONVERSION KIT NG TO LP 1

109-0050 1 S862402000 #S862402000 ORIFICE 56 1

109-0221 2 S862420000 #S862420000 PILOT ORIFICE LP 0.016" 1

108-SRS-24
ITEM 
NO.


